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Table 1. Properties of clay used in mud brick and

mortar
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Table 2. Aggregate properties
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Table 5. Dimensions of samples to determine the

properties of clay
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Table 6. Percent of constant composition for the
construction of mud brick
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Fig.1. Tensile strength measuring device
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Table 3. Straw properties
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Table 4. Palm fiber properties
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Fig.5. Brazilian test
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Fig.2. Aggregate materials used in mud brick
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Fig.3. Insert tools and samples for compression test
oy 2 kin ool 5l dadige S Cuglis Sialojl
gl (sladsgas [VF] cawl oads oalitnl (S (sl gl (sladiges
ol il ¥ IS5 50 &S Wil o yiewtl Yo glasyl 5 V0 Hlad oljls
o1 plool XA 8 ASTM 5lubil s 51 stsboj] ) 0] 003
[YY] el

ol

i
'

ﬁ

i olesl Sl SLplgiw! (aiges :F U
Fig.4. Cylindrical samples for Brazilian test
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Fig.7. Shear resistance test of masonry
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Table 8. Percent of constant composition for the
construction of mortar
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Table 7. Naming types of mortar
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Table 9. Naming types of wall
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Fig.8. Brick rows in wall samples
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Table 10. Numerical results obtained in compressive
test of specimens
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Fig.11. Cylindrical sample with straw after Brazilian
test
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on the wall, (B) Preparing the wall for test
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Table 13. The mean of the results obtained from the
compressive strength test on the @ bricks samples
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Fig.13. Flexural test on prism sample made with 6
rows of bricks
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Table 11. razilian test results of reinforcement sample
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Table 12. Test results of determining flexural strength
of the reinforced clay
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Table 14. The mean of the results obtained from the
shear strength test
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Table 15. The average tensile stresses obtained from
the flexural beam of reinforced mud brick
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Table 16. Maximum displacement of wall samples
with different mortar types
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Table17. Maximum load of wall samples with different
mortar types
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